



2:48

[Back](#)

Medications

albuterol HFA 90 u	2 puffs every 4 hours as needed
aspirin 81 mg	1 daily
beclomethasone HFA 40 u	2 puffs twice a day
carvedilol 25 mg	1 twice daily
chlorthalidone 25 mg	1 daily
citalopram 20 mg	1 daily
gabapentin 600 mg	1 twice daily
insulin glargine 28 u	1 daily
losartan 100 mg	1 daily
metformin 1000 mg	1 daily
naproxen 500 mg	1 twice daily